V// ’ 1’, A!! ! ’ 1!

STRAIGHT SHEAR Model JS1660

IMPORTANT — To assure product SAFETY
and RELIABILITY, repairs, maintenance or
adjustments should be performed by
MAKITA Service Centers or other qualified
service organizations. Always use MAKITA
replacement parts.

10-89




Part Qty. Part  Qty.

Fig. No. Used Description Fig. No.  Used Description

1 9111610 4 PAN HEAD SCREW M4X35 35 2519512 1 HEX SOCKET HEAD BOLT M5X10

2 3313173 1 BLOCK 36 9610119 1 STOP RING

3 252083-8 1 HEX. LOCK NUT 37 2610658 1 TEFLON WASHER 7

4  265901-1 1 SCREW M5X12 38 2533384 1 THIN WASHER 7

5 2567337 1 PIN7 40 2533384 1 THIN WASHER 7

6 9610127 1 STOP RING 41 2610659 1 TEFLON WASHER 7

7 263002-9 1 RUBBER PIN 4 42 2670102 1 FLAT WASHER 5

8 2110269 1 BALL BEARING 627LLB 43 2670102 1 FLAT WASHER 5

9 2531332 1 FLAT WASHER 7 44 410529-2 1 SWITCH ROD
10 3312737 1 ROD 45 231223-1 1 COMPRESSION SPRING 6
11 2110617 1 BALL BEARING 6000LLB 46 4105284 1 HOUSING (R) (INCL. 1 EA. BRUSH HOLDER 643557-4)
12 321850-3 1 CRANK SHAFT 47 6640644 1 POWER SUPPLY CORD
13 315819-7 1 BUSH 48 6825024 1 CORD GUARD
14 211083-3 1 BALL BEARING 6000LB 49 6870029 1 STRAIN RELIEF
15 221743-3 1 HELICAL GEAR 44 50 911133-5 2 PAN HEAD SCREW M4X18
16 961006-2 1 RETAINING RING 51 263002-9 1 RUBBERPIN4
17 2110332 1 BALL BEARING 608LB 52 6514037 1 SWITCH
18 241100-9 1 FAN 52 53 6520086 2 PAN HEAD SCREW M3.5X7
19  611526-3 1 ARMATURE (INCL. FIG. 17, 18, 20) 54 2630029 1 RUBBERPIN 4
20 211026-9 1 BALL BEARING 627LLB 55 643072-8 2 CARBON BRUSH (CB-72)
21 621526-5 1 FIELD (INCL. 2 EA. GARTER SPRING 654018-9; 2 EA. 56 643550-8 2 BRUSH HOLDER CAP

CONNECTOR 654501-6) 58 9111589 5 PAN HEAD SCREW M4X30
22 254031-3 1 WOODRUFF KEY 3 59 4105276 1 HOUSING (L) {INCL. 1 EA. BRUSH HOLDER 643557-4)
23 2561551 1 PIN5 60 410043-8 1 WRENCH HOLDER
24 3312729 1 LINK
25  256155-1 1 PIN5
26 4231184 1 DUST COVER M
27 157817-3 1 CRANKHOUSING (INCL. FIG. 7; 2 EA. PIN 3 256174-7; 400 7832012 1 HEX WRENCH 3
2 EA. PIN 3 256180-2) 401 7925336 2 SIDE BLADE

28 3434795 1 SUP PLATE (R) 402 7620136 1 THICKNESS GAUGE
30  343480-0 1 SLIP PLATE (L) 403 7925344 1 CENTER BLADE
31 343481-8 1 SPACER
3 2519512 1 HEX. SOCKET HEAD BOLT M5X10
34 9221479 1 HEX. SOCKET HEAD BOLT M4X25

2 MODEL JS1660

10-89



